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3.720 GHz 3.750 GHz 1.000 MHz 3.72058 GHz -40.41 dBm -0.41 dB
H ] Ready [ | i
Date 10, JUL. 2023 22:01:09
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 4A0MHz

ANT1 64QAM

Lowest Channel / FullRB

Middle Channel / FullRB

Spectrum = |[ spectrum by
Ref Level 20.41 dBm  Offset 20.41 dB Mode Auto Sweep Ref Level 20.41 dBém  Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARY
10 dBine—BRURIOUEINE—ABE] n 10 dBie—PRUREOUS—VE—ABS] A
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Start 3.5 GHz. 9009 pts Stop 3.75 GHz Start 3.5 GHz 9000 pts Stop 3.75 GHz
Spuriaus Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.50022 GHz -40.68 dBm -0.68 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52936 GHz -41.82 dBm -1.82 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53992 GHz -38.82 dém -13.82 dB 3.530 GHz 3,505 GHz 1.000 MHz 3.50445 GHz -38.87 dBm -13.87 d8
3.540 GHz 3,549 GHz 1,000 MHz 3.54822 GHz -33.99 dém -20.99 de 3.595 GHz 3.604 GHz 1.000 MHz 3.60396 GHz -34.03 dém -21.03 de
3.549 GHz 3.550 GHz 500.000 kHz 3.54998 GHz -28.27 dBm -15.27 dB 3.604 GHz 3.605 GHz 500.000 kHz 3.60491 GHz -26.76 dBm -13.76 dB
3.550 GHz 3.500 GHz 100.000 kHz 3.56081 GHz -0.81 dBm -30.81 dB 3.605 GHz 3.645 GHz 100.000 kHz 3.62692 GHz 0.10 dBm -20.00 d&
3.590 GHz 3.591 GHz 500.000 kHz 3.50004 GHz -27.21 dém -14.21 o8 3.645 GHz 3.646 GHz 500.000 kHz 3.64502 GHz -26.60 dBm -13.60 d&
3.591 GHz 3.600 GHz 1.000 MHz 3.59117 GHz -28.96 dBm -15.96 dB 3.646 GHz 3.655 GHz 1.000 MHz 3.64645 GHz -29.38 dBm -16.38 dB
2.600 GHz 3,720 GHz 1,000 MHz 3.60018 GHz -40.40 dém -15.40 dB 3.655 GHz 3,720 GHz 1,000 MHz 3.65516 GHz -38.56 dBm -12.56 de
3.720 GHz 3.750 GHz 1.000 MHz 3.72049 GHz -47.46 dBm -7.46 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72259 GHz -44.93 dBm -4.93 dB
L JL J Ready L Al JL J Ready [ y

Highest Channel / FullRB

Spectrum m;
Ref Level 20.41 dém  Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PARS
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CF 3.625 GHz 9009 pts Span 250.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52000 GHz -45.38 dBm -5.38 dB
3.530 GHz 3.650 GHz 1.000 MHz 3.64946 GHz -39.31 dBm -14.31 dB
3.650 GHz 3.659 GHz 1.000 MHz 3.65895 GHz -32.24 dBm -19.24 dB
3.659 GHz 3.660 GHz £00.000 kHz 3.65996 GHz -27.76 dBm -14.76 dB
3.660 GHz 3.700 GHz 100,000 kHz 3.66625 GHz 0.29 dBm -29.71 dB
3,700 GHz 3.701 GHz 500,000 kHz 3.70008 GHz -27.62 dBm -14.62 db
3,701 GHz 3.710 GHz 1.000 MHz 3,70110 GHz -28.30 dBm -15.30 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71018 GHz -38.96 dBm -13.96 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72037 GHz -40.87 dBm -0.87 dB
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]T ] eady L[] 4
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FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 4A0MHz

ANTO 256QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum = |[ spectrum
Ref Level 20.41 dm  Offset 20.41 dB Mode Auto Sweep Ref Level 20.41 dBm  Offset 2041 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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[Gpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52978 GHz -42.05 dBm -2.05 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52918 GHz -41.24 dBm -1.24 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53907 GHz -40.31 dém -15.31 de 3.530 GHz 3,505 GHz 1.000 MHz 3.50471 GHz -37.51 dBm -12.51 d8
3.540 GHz 3,549 GHz 1,000 MHz 3.54788 GHz -34.91 dém -21.91 de 3.595 GHz 3.604 GHz 1.000 MHz 3.60287 GHz -32.75 dém -19.75 de
3.549 GHz 3.550 GHz 500.000 kHz 3.54993 GHz -28.80 dBm -15.80 dB 3.604 GHz 3.605 GHz 500.000 kHz 3.60498 GHz -27.38 dBm -14.38 dB
3.550 GHz 3.590 GHz 100.000 kHz 3.55849 GHz -1.87 dBm -31.87 dB 3.605 GHz 3.645 GHz 100.000 kHz 3.60766 GHz 0.44 dBm -29.56 dB
3.590 GHz 3.591 GHz 500.000 kHz 3.59003 GHz -28.37 dém -15.37 o8 3.645 GHz 3.646 GHz 500.000 kHz 3.64504 GHz -25.33 dBm -12.33 d8
3.591 GHz 3.600 GHz 1.000 MHz 3.59272 GHz -29.37 dBm -16.37 dB 3.646 GHz 3.655 GHz 1.000 MHz 3.64642 GHz -25.86 dBm -12.86 dB
2.600 GHz 3,720 GHz 1,000 MHz 3.60006 GHz -41,53 dBm -16.52 de 3.655 GHz 3,720 GHz 1,000 MHz 3.65510 GHz -37.62 dém -12.62 de
3.720 GHz 3.750 GHz 1.000 MHz 3.73566 GHz -47.59 dBm -7.59 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72016 GHz -44.10 dBm -4.10 dB
- -
L JL J Ready L AL JL J Ready [ y,
1 40:15 Date: 15.JU] 16:
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-60 dBm
-70 dBm
Start 3.5 GHz 9009 pts Stop 3.75 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
3,500 GHz 3.530 GHz 1.000 MHz 3.51692 GHz -45.56 dBm -5.56 dB
3,530 GHz 3.650 GHz 1.000 MHz 3.64994 GHz -40.21 dBm -15.21 dB
3.650 GHz 3.659 GHz 1.000 MHz 3.65859 GHz -33.77 dBm -20.77 dB
3.659 GHz 3.660 GHz £00.000 kHz 3.65996 GHz -28.55 dBm -15.55 dB
3.660 GHz 3.700 GHz 100,000 kHz 3.68452 GHz 0.53 dBm -29.47 db
3,700 GHz 3.701 GHz 500,000 kHz 3,70013 GHz -26.74 dBm -13.74 dB
3,701 GHz 3.710 GHz 1.000 MHz 3,70118 GHz -26.67 dBm -13.67 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71061 GHz -35.05 dBm -13.05 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72010 GHz -40.94 dBm -0.94 dB
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)i J L 4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 4A0MHz

ANT1 256QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum = |[ spectrum
Ref Level 20.41 dm  Offset 20.41 dB Mode Auto Sweep Ref Level 20.41 dBm  Offset 2041 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARY
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-70 dm
Start 3.5 GHz 9009 pts Stop 3.75 GHz Start 3.5 GHz 9009 pts Stop 3.75 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52936 GHz -42.16 dBm -2.16 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52960 GHz -41.92 dBm -1.52 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53998 GHz -40.38 d8m -15.38 dB 3.530 GHz 3,505 GHz 1.000 MHz 3.50432 GHz -31.40 dBm -6.40 dB
3.540 GHz 3,549 GHz 1,000 MHz 3.54866 GHz -36.57 deém -23.57 de 3.595 GHz 3.604 GHz 1.000 MHz 3.60274 GHz -30.24 dém -17.24 d&
3.549 GHz 3.550 GHz 500.000 kHz 3.54995 GHz -28.26 dBm -15.26 dB 3.604 GHz 3.605 GHz 500.000 kHz 3.60500 GHz -27.46 dBm -14.46 dB
3.550 GHz 3.590 GHz 100.000 kHz 3.55641 GHz -1.64 dBm -31.64 dB 3.605 GHz 3.645 GHz 100.000 kHz 3.63855 GHz -0.65 dBm -30.65 dB
3.590 GHz 3.591 GHz 500.000 kHz 3.59012 GHz -28.78 dém -15.78 dB 3.645 GHz 3.646 GHz 500.000 kHz 3.64505 GHz -26.17 dBm -13.17 dé
3.591 GHz 3.600 GHz 1.000 MHz 3.59119 GHz -29.01 dBm -16.01 dB 3.646 GHz 3.655 GHz 1.000 MHz 3.64617 GHz -23.96 dBm -10.96 dB
2.600 GHz 3,720 GHz 1,000 MHz 3.,60042 GHz -42.72 dém -17.72 dB 3.655 GHz 3,720 GHz 1,000 MHz 3.65614 GHz -32.10 dém -7.10 d&
3.720 GHz 3.750 GHz 1.000 MHz 3.72151 GHz -47.50 dBm -7.50 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72004 GHz -45.19 dBm -5.15 dB
~r -
L JL J Ready L AL JL J Ready [ y,
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Ref Level 21.41 dém  Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Cimit Gheck PAES
10 dbipe—$RURIOUS JINE ABS | pakg
0 dem T o
-10 dBm
-20 dBm
[—
-30 dem }
| SPURIOUS_LINE_ABS_ M )
oG ——— —
U— [
-50 dBm
-60 dBm
-70 dem
Start 3.5 GHz 9009 pts Stop 3.75 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
3,500 GHz 3.530 GHz 1.000 MHz 3.50613 GHz -45.46 dBm -5.46 dB
3,530 GHz 3.650 GHz 1.000 MHz 3.64946 GHz -38.98 dBm -13.98 dB
3.650 GHz 3.659 GHz 1.000 MHz 3.65847 GHz -32.82 dBm -19.82 dB
3.659 GHz 3.660 GHz £00.000 kHz 3.65996 GHz -28.34 dBm -15.34 dB
3.660 GHz 3.700 GHz 100,000 kHz 3.67065 GHz 0.73 dBm -29.27 db
3,700 GHz 3.701 GHz 500,000 kHz 3,70006 GHz -25.89 dBm -12.89 dB
3,701 GHz 3.710 GHz 1.000 MHz 3,70295 GHz -27.14 dBm -14,14 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71023 GHz -37.13 dBm -12.13 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72112 GHz -40.61 dBm -0.61 dB
1 Ready
)i J L 4
Date: 19 JUL, 2023 17:20:1¢(
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SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

Conducted Spurious Emission

FR1 Part 96 n48 / 100MHz

ANTO 64QAM

Lowest Channel / FullRB

Spectrum T
Ref Level -7.00 dém Offset 13.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
TR TR} T
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-70 dBm
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-100 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 960.00750 MHz -60.64 dBm -20.64 dB
1.000 GHz | 3.000 GHz | 1.000 MHz | 2,91954 GHz | -51.65 dBm | -11.65 dB
3.000 GHz | 3.500 GHz | 1.000 MHz | 3.28323 GHz™ | -37.08 dBm*™ | 2.92 dB*
3.750 GHz 7.000 GHz 1,000 MHz 3.77133 GHz -45.73 dBm -5.73dB
7.000 GHz 14.000 GHz 1.000 MHz | 7.21323 GHz -55.55 dém | -15.55dB |
14.000 GHz 22.000 GHz 1.000 MHz 18.05000 GHz -56.57 dBm -16.57 dB
22,000 GHz 27.000 GHz 1,000 MHz 24,89466 GHz -56.86 dBm -16.86 db
27.000 GHz | 40.000 GHz 1.000 MHz 30.98416 GHz | -51.33 dBm -11.33 dB
Ready | WD W
H J eady 4
Date: 2B.JUN.2023 07:30:11
Spectrum 2 (X) vy Spectrum2 (X e
Ref Level 0.00 dBm  Offset 10.40 dB @ RBW 1 MHz Ref Level 0.00 dBm  Offset 1040 dB @ RBW 1 MHz
| Att 15 dB & SWT 10ms & VBW 3 MHz Mode suto Sweep | Att 15dB @ SWT 10 ms & VBW 3 MHz Mode Auto Sweep
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Bandwidth 1.00 MHz Power -41.16 dBm Tx Total -41.16 dBm Bandwidth 1.00 MHz Power -46.61 dBm Tx Total -46.61 dBm
| T Reay WRRMNND yi | T I
Date: 2B8.JUN.2023 07:36:00 Date: 2B.JUN.2023 07

Note : Verify channel power=10*LOG(10“™10+10"M™10=1 0+ 0G(10"*¢19+100*5M19Y= _40.07dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number

1 A98 of A131
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FCC RF Test Report

Report No.

FG361223A

Middle Channel / FullRB

Spectrum
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Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 004,74513 MHz -60.23 dBm -20.23 dB
1.000 GHz | 3.000 GHz | 1.000 MHz 2.91954 GHz | -51.17 dBm -11.17 dB
3.000 GHz | 3,500 GHz | 1.000 MHz 3.28298 GHz*| -37.91 dem* 2.09 dB*
3.750 GHz 7.000 GHz 1,000 MHz 3.78595 GHz -43.55 dBm -3,55 de
7.000 GHz 14,000 GHz 1,000 MHz 7.25373 GHz -52.75 dBm -12,75 dB
14.000 GHz | 22.000 GHz | 1.000 MHz 18.01250 GHz | -55.89 dBm -15.89 dB
22.000 GHz | 27.000 GHz | 1.000 MHz 22.76792 GHz | -56.29 dBm -16.29 dB
27.000 GHz 40,000 GHz 1.000 MHz 39.99959 GHz -51.06 dBm -11.06 dB
Read
H eady /:
Date: 27 .TIN.2023 23:23-44
Spectrum 2 (® o Spectrum 2 (@ e
Ref Level 0.00 dém  Offset 10.40 d& & RBW 1 MHz RefLevel 0.00 dem  Offset 10.40 de @ RBW 1 MHz
lo Att 15 dB & SWT 10m= & VBW 3 MHz Mode Auto Sweep | Att 15d8 & SWT 10ms & VBW 3 MHz Mode Auto Sweep
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Bandwidth 1.00 MHz Power -42.06 dBm Tx Total -42.06 dBm Bandwidth 1.00 MHz Power -54.77 dBm Tx Total -54.77 dBm
il ) Ready y il | Ready 4
Date: 27.JUN.2023 23:24:17 Date: 27.JUN.2023 23:25:20

Note : Verify channel power=10*LOG(10*™19+10""1%)=1 0% 0G(10**%*9+10*7"1%)= _41.83dBm. Pass
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FCC RF Test Report

Report No.

FG361223A

Highest Channel / FullRB

Spectrum ?l
Ref Level 0.00 dém Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989,57771 MHz -58.19 dBm -18.19 dB
1.000 GHz | 3.000 GHz | 1.000 MHz 2.91954 GHz | -50.57 dBm -10.57 dB
3.000 GHz | 3,500 GHz | 1.000 MHz 3.28323 GHz*| -36.55 dem* 3.45 dB*
3.750 GHz 7.000 GHz 1,000 MHz 3.75102 GHz -42.72 dBm -2.72 de
7.000 GHz 14,000 GHz 1,000 MHz 13.98925 GHz -53.85 dBm -13.85dB
14.000 GHz | 22.000 GHz | 1.000 MHz 18.00800 GHz | -50.52 dBm -10.52 dB
22.000 GHz | 27.000 GHz | 1.000 MHz 25.10934 GHz | -51.61 dBm -11.61 dB
27.000 GHz 40,000 GHz 1.000 MHz 39.34070 GHz -45.29 dBm -5.29 dB
]
Read
X I -
Date: 2B.TIN.2023 02:15-39
Spectrum 2 (&) (%) Spectrum 2 (@ (x]
Ref Level 7.00 dém  Offset 17.40 d& & RBW 1 MHz RefLevel 7.00 dem  Offset 17.40de @ RBW 1 MHz
lo Att 15 dB & SWT 10ms & VBW 3 MHz Mode Auto Sweep | Att 15d8 & SWT 10ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
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Bandwidth 1.00 MHz Power -40.62 dBm Tx Total -40.62 dBm Bandwidth 1.00 MHz Power -53.52 dBm Tx Total -53.52 dBm
il | Ready SRNRRNRES WO 4 il | Ready y
Date: 2B8.JUN.2023 02:26:08 Date: 2B.JUN.2023 02

Note : Verify channel power=10*LOG(10*™19+10""1%)=1 0% 0G(10*%?19+1053521%)= _40.40dBm. Pass
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FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 100MHz

ANT1 64QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum [ spectrum ry
Ref Level -7.00 dBm  Offset 13.41 dB Mode Auto Sweep Ref Level -7.00 dBm  Offset 13.41 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -60.80 dBm -20.80 dB 30.000 MHz 1.000 GHz 1.000 MHz £889.23288 MHz -60.25 dBm -20.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,99550 GHz -59.20 dBm -19.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99850 GHz -58.77 dBm -18.77 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28373 GHz -43.18 dem -3.18 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.30872 GHz -41.79 dbm -1.79 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75711 GHz -47.08 dBm -7.08 dB 3.750 GHz 7.000 GHz 1.000 MHz 3.75955 GHz -44.65 dém -4.65 d&
7.000 GHz 14.000 GHz 1.000 MHz 7.20024 GHz -55.26 dBm -15.26 dB 7.000 GHz 14.000 GHz 1.000 MHz 7.25323 GHz -52.64 dBm -12.64 dB
14.000 GHz 22.000 GHz 1.000 MHz 18.03200 GHz -56.37 dém -16.37 dB 14.000 GHz 22.000 GHz 1.000 MHz 16.38010 GHz -55.94 dBm -15.94 dB
22.000 GHz 27.000 GHz 1.000 MHz 25.19808 GHz -56.80 dBm -16.80 dB 22.000 GHz 27.000 GHz 1.000 MHz 22.75136 GHz -56.45 dém -16.45 d&
27.000 GHz 40.000 GHz 1.000 MHz 39.99797 GHz -51.24 dBm -11.24 dB 27.000 GHz 40.000 GHz 1.000 MHz 39.98416 GHz -50.99 dBm -10.99 dB
L _:—L J Ready [ il jT J Ready [T .
Date B.JUN.2023 [
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Spectrum A
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@1 AvgPwr
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 90,35232 MHz -50.36 dBm -10.36 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53673 GHz -57.13 dBm -17.13 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.47914 GHz -41.64 dBm -1.64 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75102 GHz -44.31 dBm -4.31 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.28323 GHz -53.61 dBm -13.61 dB
14,000 GHz 22,000 GHz 1.000 MHz 18.03750 GHz -50.43 dBm -10.43 dB
22,000 GHz 27.000 GHz 1.000 MHz 24.90529 GHz -51.69 dBm -11.69 dB
27.000 GHz 40,000 GHz 1.000 MHz 39.99797 GHz -45.33 dBm -5.33 dB
Ready
Jjd ) 1 Y
Date: 2B, JUN 2023 02-23=-84
Sporton International Inc. (Kunshan) Page Number 1 A101 of A131

TEL : +86-512-57900158
FCC ID: WBKF2240




SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

FR1 Part 96 n48 / 100MHz

ANTO 256QAM

Lowest Channel / FullRB

Spectrum |

Ref Level -7.00 dBm
SGL Count 100/100

Offset 13.41 dB

Mode

Auto Sweep

@1 AvgPwr
Himit-gheek A=
ine _$PURIOUS_LINE_ABS_| FAIL
-20 dBm
-30 dBm
soane. T

| SPURIOUS_LINE_ABS_

-50 dBn W
;ﬁﬂﬂlw-l\--_

-70 dBm
-80 dBm
-90 dBm
-100 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 082,12344 MHz -60.65 dBm -20.65 dB
1.000 GHz | 3.000 GHz | 1.000 MHz 2.91954 GHz | -51.45 dBm -11.45 dB
3.000 GHz | 3.500 GHz | 1.000 MHz 3.28348 GHz*| -36.41 dem* 3.59 dB*
3.750 GHz 7.000 GHz 1.000 MHz 3.76361 GHz -47.27 dBm -7.27 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.22873 GHz -55.43 dBm -15.43 dB
14.000 GHz | 22.000 GHz | 1.000 MHz 18.01450 GHz | -56.63 dBm -16.63 dB
22,000 GHz | 27.000 GHz | 1.000 MHz 22.75948 GHz | -56.67 dBm -16.67 db
27,000 GHz 40,000 GHz 1.000 MHz 39.59959 GHz -51.39 dBm -11.39 dB
Ready
Date: 28 JUN.2023 15:27-40
Spectrum | == [ spectrum | ry
Ref Level 0.00 dBm  Offset 10.40 d8 & RBW 1 MHz Ref Level 0.00 dem  Offset 10.40 d2 & RBW 1 MHz
fo ALt 15 dB @ SWT 10ms & VBW 3 MHz Mode Auto Swesp |o Att 15 dB @ SWT 10ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr [@ 1Rm AvgPwr
-10 dB -10 dB
-20 dBm -20 dém
-30 d&m -30 dBm
40 d 40 dB
e Tt S
50 dB -50.dB
-60 dBm -60 dém
-70 dBm -70 dbm
-a0 d -80 dB
-90 d -90 dB
CF 3.28323 GHz 691 pts Span 2.04 MHz CF 3.28323 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power
Bandwidth 1.00 MHz Power -41.74 dBm Tx Total -41.74 dBm Bandwidth 1.00 MHz Power -45.87 dBm Tx Total -45.87 dBm
il ) Ready y il | Ready 4
Date: 2B.JUN.2023 16:38:04 Date: 2B.JUN.2023 16:38:40

Note : Verify channel power=10*LOG(10*™19+10""1%)=1 0% 0G(10**"#*9+10*>#"1%)= _40.32dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number

1 A102 of A131




SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

Middle Channel / FullRB

Spectrum | ?l
Ref Level -7.00 dBm Offset 13.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Himit-gheek A=
ine _$PURIOUS_)LINE_ABS_| FAJL
-20 dBm
-30 dBm
an ane T
| SPURIOUS_LINE_ABS_
-50 dBerm
M T ST o i
-70 dBm
-80 dBm
-90 dBm
-100 dem
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 047.88856 MHz -60.73 dBm -20.73 dB
1.000 GHz | 3.000 GHz | 1.000 MHz 2.91954 GHz | -51.01 dBm -11.01 dB
3.000 GHz | 3,500 GHz | 1.000 MHz 3.28348 GHz*| -36.65 dem* 3.35 dB*
3.750 GHz 7.000 GHz 1,000 MHz 3.77782 GHz -45.77 dBm -5.77 de
7.000 GHz 14,000 GHz 1,000 MHz 7.24773 GHz -52.85 dBm -12.85 dB
14.000 GHz | 22.000 GHz | 1.000 MHz 16.36860 GHz | -56.55 dBm -16.55 dB
22.000 GHz | 27.000 GHz | 1.000 MHz 22.76886 GHz | -56.81 dBm -16.81 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.99391 GHz -51.43 dBm -11.43 dB
Read
H eady /:
Date: 2B.TIN.2023 17:21:-30
Spectrum | == [ spectrum | ry
Ref Level 0.00 dém  Offset 10.40 d& @ RBW 1 MHz RefLevel 0.00 dem  Offset 10.40 de @ RBW 1 MHz
lo Att 15 dB & SWT 10m= & VBW 3 MHz Mode Auto Sweep | Att 15d8 & SWT 10ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
-10 dB -10 dBi
-20 dém: -20 dém
-30 d&m -30 dBm
-40d 40 dB
| ———] |
T dom— 50 dB
-60 dBm -60 dém
-70 dBm -70 dém
-80d -80 dB
a0d 90 dB
CF 3.28323 GHz 691 pts Span 2.04 MHz CF 3.28323 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power
Bandwidth 1.00 MHz Power -41.06 dBm Tx Total -41.06 dBm Bandwidth 1.00 MHz Power -54.51 dBm Tx Total -54.51 dBm
il ) Ready y il | Ready 4
Date: 28.JUN.2023 17:23:51 Date: 2B.JUN.2023 17:29:03

Note : Verify channel power=10*LOG(10*™19+10""1%)=1 0+ 0G (104219 +10*51%)= _40.87dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number

: A103 of A131



SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

Highest Channel / FullRB

Spectrum | ?l
Ref Level -7.00 dBm Offset 13.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Hmit-ghecle A=
ine _$PURIOUS_)LINE_ABS_| FAJL
-20 dBm
-30 dBm
AP A ” 'MWWM
-70 dBm
-80 dBm
-90 dBm
-100 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 055.64468 MHz -60.62 dBm -20.62 dB
1.000 GHz | 3.000 GHz | 1.000 MHz 2.91954 GHz | -51.08 dBm -11.08 dB
3.000 GHz | 3,500 GHz | 1.000 MHz 3.28323 GHz*| -36.91 dem* 3.09 dB*
3.750 GHz 7.000 GHz 1,000 MHz 3.75427 GHz -43.85 dBm -3.85 de
7.000 GHz 14,000 GHz 1,000 MHz 7.31873 GHz -52.40 dBm -12,40 dB
14.000 GHz | 22.000 GHz | 1.000 MHz 18.04000 GHz | -56.52 dBm -16.52 dB
22.000 GHz | 27.000 GHz | 1.000 MHz 22.75980 GHz | -56.68 dBm -16.68 dB
27.000 GHz 40,000 GHz 1.000 MHz 39.34151 GHz -51.38 dBm -11.38 dB
Read
H eady /:
Date: 2B TIN.2023 18:13:21
Spectrum | == [ spectrum | ry
Ref Level 0.00 dém  Offset 10.40 d& @ RBW 1 MHz RefLevel 0.00 dem  Offset 10.40 de @ RBW 1 MHz
lo Att 15 dB & SWT 10m= & VBW 3 MHz Mode Auto Sweep | Att 15d8 & SWT 10ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
-10 dB -10 dBi
-20 dém: -20 dém
-30 d&m -30 dBm
-40d 40 dB
[
| =odEm—] —— 50 dB
-60 dBm -60 dém
-70 dBm -70 dém
-80d -80 dB
a0d 90 dB
CF 3.28323 GHz 691 pts Span 2.04 MHz CF 3.28323 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power
Bandwidth 1.00 MHz Power -41.19 dBm Tx Total -41.19 dBm Bandwidth 1.00 MHz Power -56.10 dBm Tx Total -56.10 dBm
il ) Ready y il | Ready 4
Date: 2B.JUN.2023 18:14:19 Date: 2B.JUN.2023 1B:04:44

Note : Verify channel power=10*LOG(10“™%1%+10""119y=1 0+ 0G(10™***"0+10%¢%)= .41.05dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number

1 A104 of A131



samronis.  FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 100MHz

ANT1 256QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum = [ spectrum ry
Ref Level -7.00 dBm  Offset 13.41 d& Mode Auto Sweep Ref Level -7.00 d2m  Offset 13.41 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvaPwr (@1 Avgrwr
ine _§PURIOUS | INE_ABS | PAES ine _$PURIOUS_LINE_ABS.| PABS
20 d8 20 dBm
-30 dem 30 dbm
SPURIOUS, LINE_ABS_ EQCET
-50 dem4F 50 dem-4-
,MJ il - - PP | s 7“ﬂ Pt e Vs
70 dBm 70 dBm
-80 dBm 80 dBm
ands 90 dBm
-100 dBm -100 dBrm
Start 30.0 MHz 76008 pts Stop 40.0 GHz | ||[Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 020.46777 Mhz “60.71 dém 20,71 d& 30.000 MHz 1.000 GHz 1.000 MHz 96097701 MHz ~60.69 dém ~20.69 dB&
1.000 GHz 3.000 GHz 1.000 MHz 2.09550 GHz -58.28 dem -18.28 d& 1.000 GHz 3.000 GHz 1.000 MHz 2.00350 GHz -50.00 dém -10.00 dé
3.000 GHz 3.500 GHz 1.000 MHz 3.28373 GHz -42.62 dBm -2.62 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.46783 GHz -41.31 dBm -1.31 d8
3.750 GHz 7.000 GHz 1.000 MHz 3.76158 GHz -46.47 dém -6.47 dB 3.750 GHz 7.000 GHz 1.000 MHz 3.79854 GHz ~44.40 dém -4.40 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.23173 GHz -54.96 dem -14.96 d& 7.000 GHz 14.000 GHz 1.000 MHz 7.25173 Ghz -51.79 dém -11.79 de
14.000 GHz 22.000 GHz 1.000 MHz 18.03850 GHz -56.45 dém -16.45 dB 14.000 GHz 22.000 GHz 1.000 MHz 18.02250 GHz -56.53 dBm -16.53 dB
22.000 GHz 27.000 GHz 1.000 MHz 25.17215 GHz -56.69 dem -16.60 de 22.000 GHz 27.000 GHz 1.000 MHz 22.77136 GHz -56.81 dém -16.81 d&
27.000 GHz 40.000 GHz 1.000 MHz 39.99757 GHz -51.26 dém -11.26 d& 27.000 GHz 40.000 GHz 1.000 MHz 39.98416 GHz -51.35 dém -11.35 d&
aia Y o hifl T d
L J{ )i Ready [T ] Al JL J Ready FITTTITIE ) i
Data: 28 17:01:24 Date: 2B.JUN.2022 17:15:10
Highest Channel / FullRB
Spectrum uf |
Ref Level -7.00 dBm  Offset 13.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Eirmicqtreck PATs
ine _$PURIOUS_|INE_ABS_| PASS
-20 dBém
-30 dBm
40 dn
| SPURIOUS_LINE_ABRS_
-50 dBm -
ng!"qh' PPN b x M et WWM
- Voo
-70 dBm
-80 dBm
-90 dBm
-100 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 977,45877 MHz -60.71 dBm -20.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95752 GHz -509.40 dBm -19.40 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -41.16 dBm -1.16 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75020 GHz -44.00 dBm -4.00 d&
7.000 GHz 14.000 GHz 1.000 MHz 7.30023 GHz -51.52 dBm -11.52 dB
14.000 GHz 22.000 GHz 1.000 MHz 20.39785 GHz -56.37 dBm -16.37 dB
22,000 GHz 27.000 GHz 1.000 MHz 22.74761 GHz -56.49 dBm -16.49 dB
27.000 GHz 40,000 GHz 1.000 MHz 39.99634 GHz -51.36 dBm -11.36 dB
Read
H ] eady [ N y

Date: 2B, JUN 2023 18:03:209

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID: WBKF2240

Page Number

1 A105 of A131



samronis.  FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 90MHz

ANTO 64QAM

Lowest Channel / FullRB

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 20.41 dB

Mode &uto Sweep

@1 AvgPwr
Limit ¢heck PABS
10 dEE—$RURICUS INE ARS RABS
-20 dBm
-30 dBm
dfiadn,
| SPURIOUS_LINE_ABS_ o
-50 demgf T DL SN VT VO D—— = PO L
I# | p—e Y
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -57.38 dém -17.38 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91854 GHz -51.53 dBm -11.53 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28348 GHz -40.23 dBm -0.23 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75955 GHz -47.26 dBm -7.26 dB
7.000 GHz 14.000 GHz 1.000 MHz | 12.09239 GHz -51.40 dBm -11.40 dB
14,000 GHz | 22,000 GHz 1.000 MHz 17.66202 GHz -46.91 dBm -6.91 dB
22,000 GHz | 27.000 GHz | 1.000 MHz 23.75380 GHz -48.99 dBm -8.99 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.89316 GHz -44.21 dBm -4.21 dB
Y
|
L n Ready  WNMNNNNAD W6

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number

1 A106 of A131




SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

Middle Channel / FullRB

(Specnn | SRGRREIN) =)
Ref Level 0.00 dBm Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck FAJL
-10 déme—$PURIOUSHINE—ABRS AL
-20 dBm
-30 dBm
diiidoim
| SPURIOUS_LINE_ABS_
50 deme ]2 A AL A, )y . L,
\ P— Mw AV oV ' -
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low Range Up RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 852,39130 MHz -57.57 dém | -17.57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91954 GHz -50,99 dBm -10.99 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28298 GHz* -36.77 dBm* 3.23 d*
3.750 GHz 7.000 GHz 1.000 MHz | 3.75223 GHz -42.89 dém | -2.89 dB
7.000 GHz 14,000 GHz 1.000 MHz | 13.99075 GHz -51.31 deém | -11.31de
14.000 GHz 22.000 GHz 1.000 MHz | 17.66602 GHz -47.03 dBm | -7.03 dB
22.000 GHz 27.000 GHz 1.000 MHz | 24.84123 GHz -48.85 dem | -8.85 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.99797 GHz -44.21 dém -4.21 dB
N
T I
J eady 4
Date: 11.JUL.2023 23:24:31
Spectrum T Spectrum T
Ref Level 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz Ref Level 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz
o Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep Jo Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
10 dB 10de
ode 0de
-10d -10 df
20d -20 df
-30 dem -30 dem
-40 derm ] -40 dem
\_
| 50 dBsm— -50 dey
-60 dB -60 dBi
-70d -70 df
-80 dl -80 df
CF 3.28298 GHz 691 pts Span 2.04 MHz CF 3.28298 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power
Bandwidth 1,00 MHz Power -41.31 dBm Tx Total -41.31 dBm Bandwidth 1,00 MHz Power -53.09 dBm Tx Total -53.09 dBm
T T T T
Date: 11.JUL. Date: 11.JUL.

Note : Verify channel power=10*LOG(10*™19+10""1%)=1 0% 0G(10**3"9+103%91%)= _41 03dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number

1 A107 of A131




SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

Highest Channel / FullRB

Spectrum mA:l
Ref Level 0.00 dem Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck FAIL
-10 déme—$PURICUS HINE ARG EALL
-20 dBm
-30 dBm
40 dnea n
| SPURIOUS_LINE_ABS_ v
50 demy} P - .mﬁw‘.‘ Bt e La ANA o
-70 dBm
-80 dém
-90 dém
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low Range Up RBW | Freq v Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 983.27586 MHz -57.31 dBm -17.31 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91954 GHz -50.80 dBm | -10.80 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28348 GHz* -39.16 dem™ | 0.84 dB™
3.750 GHz 7.000 GHz 1.000 MHz 3.75102 GHz -44.64 deém | -4.64 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.99375 GHz -51.34 dBm -11.34 dB
14,000 GHz 22,000 GHz 1.000 MHz 17.66752 GHz -46.98 dBm | -6.98 dB
22.000 GHz 27.000 GHz 1.000 MHz 23.75473 GHz -48,43 dBm | -8.43 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.99553 GHz -44.27 dBm -4.27 dB
Ready
Date: 11.JUL.2023 23:50:52

Spectrum

Date: 11.JUL.2023

Date: 11.JUL.2023

T Spectrum T
Ref Level 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz Ref Level 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz

o Att 15dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep o Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@ 1Rm AvgPwr @ 1Rm AvgPwr

10 dB 10 dB

od od

-10d -10d

-20 dBm -20 dBm

-30 d -30d

-40 di -40 d

"
-50 dBf -50 d
F———]

-60 dB! -60 dB

-70 & -70 d8

80 db a0 de

CF 3.28348 GHz 691 pts Span 2.04 MHz CF 3.28348 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power

Bandwidth 1,00 MHz Power -43.92 dBm Tx Total -43.92 dBm Bandwidth 1.00 MHz Power -53.94 dBm Tx Total -53.94 dBm
)i ] Ready Y J{ ] Ready

Note : Verify channel power=10*LOG(10“™%9+10""110)=10x 0G(100*39210+10(539410= 43 51dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID: WBKF2240

Page Number

: A108 of A131




SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 90MHz

ANT1 64QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum n/:g Spectrum u?
Ref Level 0.00 dBm Offset 20.41 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
-10 dBNP—bRURIOUS—LINE—ABS PABS 10 dENP—bALURIGUS—IINE—ABS PABS
20d -20d
-30d -30 df
| SPURIOUS | SPURIOUS_LINE_ABS_ A
i) bt A -30.dA p— ey P R L
Mﬁ; —Mﬁry
-70 d: -70 dBy
-80 dB -80 dB
-90 d8 -90 d
Start 30.0 MHz 76008 pts Stop 40.0 GHz Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz -57.56 dBm ~17.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 994.01004 MHz -57.21 dBm -17.21dB
1.000 GHz 3.000 GHz 1,000 MHz 2.49675 GHz -56.23 dem -16.23 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,99850 GHz -56.40 dBm -16.40 de
3.000 GHz 3.500 GHz 1,000 MHz 3.48038 GHz -43.83 dém -3.83 dB 3.000 GHz 3.500 GHz 1,000 MHz 3,46789 GHz -42,95 dBm -2.95 dB
3.750 GHz 7.000 GHz 1,000 MHz 3.75142 GHz -46.24 dém -6.24 dB 3.750 GHz 7.000 GHz 1,000 MHz 3.75142 GHz -44.28 dém -4.28 dB
7.000 GHz 14.000 GHz 1,000 MHz 12.12238 GHz -51.26 dém -11.26 dB 7.000 GHz 14,000 GHz 1,000 MHz 10.84348 GHz -51,23 dém -11.23 de
14.000 GHz 22.000 GHz 1,000 MHz 17.67102 GHz -47.03 dém -7.03 d8 14.000 GHz 22.000 GHz 1,000 MHz 17.66852 GHz -46.98 deém -6.98 dB
22.000 GHz 27.000 GHz 1,000 MHz 2484185 GHz -48,96 dBm -8.96 dB 22.000 GHz 27.000 GHz 1,000 MHz 23,73411 GHz -48,93 deém -8.93 dB
27.000 GHz 40.000 GHz 1,000 MHz 39,99959 GHz -44.10 dBm -4.10 dB 27.000 GHz 40.000 GHz 1,000 MHz 39.99797 GHz -44,25 dém -4.25 dB
— — —
)y T Ready | GNNNRNARD We y )j ] Ready  GAMANAAND W6 i
Date: 11 21 Date: 11.JUL
Highest Channel / FullRB
Spectrum 'i,'f'
Ref Level 0.00 dBm Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dBTE—$PURICUS HINE ABS pabe
-20 dBm
-30 dBm
40 dn
_SPURIOUETLINE_ABE_
, ANA
-50 dBm = rPws——"— Mw il WA
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -57.42 dBm -17.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63768 GHz -56.26 dBm -16.26 dB
3.000 GHz 3.500 GHz 1.000 MHz | 3.48813 GHz -43.87 dBm -3.87 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75183 GHz -42.33 dBm -2.33 dg
7.000 GHz 14.000 GHz 1.000 MHz 13.99675 GHz -51.30 dBm -11.30 dB
14,000 GHz | 22,000 GHz 1.000 MHz | 17.66602 GHz -46.94 dBm -6.94 dB
22.000 GHz | 27.000 GHz | 1.000 MHz 23.77223 GHz | -48.85 dBm -8.85 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.96710 GHz -44.31 dBm -4.31 dB
Read
), eady  WNNMNRNN 7

2023 23:55:25

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number 1 A109 of A131




samronis.  FCC RF Test Report

Report No.

FG361223A

FR1 Part 96 n48 / 90MHz

ANTO 256QAM

Lowest Channel / FullRB

Spectrum :?
Ref Level 0.00 dBm Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 deme—$PRURICUS FINE ARG PABS
-20 dBm
-30 dBm
a0 dn
| SPURIOUS_LINE_ABS_
-50 demed-| 0. SNPTVI Y - P e
R R i s
n
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 999.27286 MHz -57.30 dém -17.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91954 GHz -51.07 dBm -11.07 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28348 GHz -40.16 dBm -0.16 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75020 GHz -45.79 dBm -5.79 dB
7.000 GHz 14.000 GHz 1.000 MHz | 13.98575 GHz -51.21 dBm -11.21 dB
14,000 GHz | 22,000 GHz 1.000 MHz 15.98463 GHz -46.98 dBm -6.98 dB
22,000 GHz | 27.000 GHz | 1.000 MHz 23.75192 GHz -48.98 dBm -8.98 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.99066 GHz -44.18 dBm -4.18 dB
w
L n Ready  WNMNNNNAD W6 y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

Middle Channel / FullRB

Spectrum :uA:ll
Ref Level 0.00 dem Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck FAIL
-10 dBme—$RURIOUS HINE ARG Ak
-20 dBm
-30 dBm
anane 1
| SPURIOUS_LINE_ABS_
50 deme] andinag, ARAL A . ik st
"T'[f [PV Y. Pr oY Y v T
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low Range Up RBW | Freq v Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -57.50 dBm -17.50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91954 GHz -50.43 dBm | -10.43 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28298 GHz* -36.65 dem™ | 3.35 dg*
3.750 GHz 7.000 GHz 1.000 MHz 3.76320 GHz -45.57 dém | -5.57 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.83848 GHz -51.06 dBm -11.06 dB
14.000 GHz 22,000 GHz 1.000 MHz 17.66402 GHz -47.04 dém | -7.04 d&
22.000 GHz 27.000 GHz 1.000 MHz 25.21621 GHz -48.91 dBm | -8.91 dB
27.000 GHz 40,000 GHz 1.000 MHz 30.89154 GHz -44.29 dBm -4.29 dp
Ready
Date: 11.JUL.2023 21:37:43
Spectrum T Spectrum T
RefLevel 17.40 dBm  Offset 17.40 d& @ RBW 1 MHz RefLevel 17.40 dem  Offset 17.40 dB @ RBW 1 MHz
lo Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep o Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
10 dB 10 dB
od 0 di
10 di -10d
-20 dBm: -20 dBm
30d -30d
-40 di -40d
——
| -50 deer -50 de;
-60 dB -60 dB
-70 dB -70 de;
-80 dB -80 de
CF 3.28298 GHz 691 pts Span 2.04 MHz CF 3.28298 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power
Bandwidth 1,00 MHz Power -41.14 dBm Tx Total -41.14 dBm } Bandwidth 1.00 MHz Power -52.98 dBm Tx Total -52.98 dBm
)i ] Ready Y J{ ] Ready p
Date: 11.JUL.2023 21:3 Date: 11.JUL.2023

Note : Verify channel power=10*LOG(10*™19+10""1%)=1 0+ 0G(10**14*9+10*%¥1%)= _40.86dBm. Pass
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SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

Highest Channel / FullRB

Spectrum :uA:ll
Ref Level 0.00 dem Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck FAIL
-10 dBme—$RURIOUS HINE ARG Ak
-20 dBm
-30 dBm
A0 dnea B
| SPURIOUS_LINE_ABS_
A Ao A, And
-SDdBrrI” » R iy e
-70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low Range Up RBW | Freq v Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -57.33 dBm =17.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91954 GHz -50.85 dBm | -10.85 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28323 GHz* -39.24 dem™ | 0.76 dB™*
3.750 GHz 7.000 GHz 1.000 MHz 3.75264 GHz -41.63 dém | -1.63 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.68834 GHz -51.09 dBm -11.09 dB
14,000 GHz 22,000 GHz 1.000 MHz 17.65952 GHz -47.09 dem | -7.09 dB
22.000 GHz 27.000 GHz 1.000 MHz 23.74661 GHz -49.01 dBm | -9.01 dB
27.000 GHz 40,000 GHz 1.000 MHz 30.91185 GHz -44.16 dBm -4.16 dB
Ready
Date: 11.JUL.2023 22:05:26
Spectrum T Spectrum T
RefLevel 17.40 dBm  Offset 17.40 d& @ RBW 1 MHz RefLevel 17.40 dem  Offset 17.40 dB @ RBW 1 MHz
lo Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep o Att 15dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
10 de! 10 de
od od
-10 dl -10d
-20 dm: -20 dém
-30d -30d
-40d -40d
M\\
| -50 dBm— -50 def
-60 de; -60 def
-70 dB -70 de;
-80 de -80 de
CF 3.28298 GHz 691 pts Span 2.04 MHz CF 3.28298 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power
Bandwidth 1,00 MHz Power -43.35 dBm Tx Total -43.35 dBm Bandwidth 1.00 MHz Power -53.84 dBm Tx Total -53.84 dBm
)i ] Ready Y J{ ] Ready p
Date: 11.JUL.2023 22:05:54 Date: 11.JUL.2023 22:06:28

Note : Verify channel power=10*LOG(10“™%9+10""110)=10x 0G(100*3310+10(538410= _42 98dBm. Pass
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